
1 

2 

3 

4 

5 

6 

7 

8 

9 

1 0  

11 

1 2  

1 3  

1 4  

1 5  

1 6  

1 7  

1 8  

TESTIMONY OF GERALD C. HARTMAN, P.E. 

BEFORE THE FLORIDA PUBLIC SERVICE COMMISSION 

ON BEHALF OF 

SOUTHERN STATES UTILITIES, INC. 

DOCKET NO. 960258-WS 

23 . ._ __I-.- 

_ _  -..__ __.. 
2 4  



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

23 

24 

25 

- 

Q. PLEASE STATE YOUR NAME AND BUSINESS ADDRESS. 

A. My name is Gerald C. Hartman. My business address 

is Hartman & Associates, Inc., Southeast Bank 

Building, Suite 1000, 201 East Pine Street, 

Orlando, Florida 32801. 

Q. COULD YOU BRIEFLY DESCRIBE YOUR EDUCATIONAL 

BACKGROUND AND YOUR PROFESSIONAL QUALIFICATIONS 
[...]
service pumps. The pumps were plorted by their cost and unit cost versus capacity between 100 
gpm and 5,000 gpm. 

The unit cost curve, Figure 5-6, presents the pump cost in terms of dollars per gpm versus the 
gpm capacity of the pump. The smaller pumps, 100 gpm to 500 am, show an increasing 
economy of scale and the larger pumps, 1,000 gpm to 5,000 gpm, display a decreasing economy 
of scale. The transition of the unit cost curve is the inflection point which occurs around the 
1,000 gpm pump. Therefore, 750 gpm pumps and larger are more economical in design than are 
the smaller pumps For example, Figure 5-7 shows that a 5,000 gpm pump will cost 
approximately %30,000 and a 1,000 gpm pump will cost %9,000. The cost to upgrade the pump 
capacity by adding additional pumps ivill bring the total cost for 5,000 gpm of capacity to 

JJVt'/dwR-S;ZisecS .rpt 
HAM95- 145.00 5-7 020796 



Chlorine Feed Systems 
Water Treatment 

5 

2 

A - 
m " 
(3 . 0.5  
v) 
Y 

CJ 
v) 0.2 0 

0.1 

C 
3 0.05 

.w .- 

0.02 

0.01 
0.01 0.03 0.1 0.3 1 3 10 

- Capacity (MGD) 

€PA Curve Manuf cturers * --8-. 

Notes: 1) Gas chlorination unit with 5 mg/l feed rate capacity. 
2) Dual chlorinators w /  switchover, dual scales, gas detector, alarm' 

panel, vacuum switch, booster pump, housing, and hoists are 
included in the manufacturers' quotations. 

3) Includes 20% electrical, 15% piping, and 20% installation costs. 
4) Costs are based on June 1995, ENR Index = 5433. 

t) 

F 
E 



a , ..$ I . I 

50 

40 
I 

E 

- 
+.' 
v) 
0 u 20 

0 

. .  

. .  

. . . -  

\ 
High-Service Pumps 

Horizontal Split Case 

II 

100 200 500 1,000 2,000 

Pump Capacity (gpm) 
5,000 10,000 

Notes: 1 ) All costs obtained from manufacturer's quotations include 

2) Horizontal Split Case pumps and motors. 
3) Pump head is 175 feet (76 psi). 
4) Costs are based on June 1995, ENR Index = 5433. 

pumps, factory testing, and freight to jobsite. 

I 

COIT CURVE 

4 

. 



50,000 

30,000 

20,000 
A 

v) 
Y 

+-' 
v) 6 10,000 

5,000 

3,000 

High-Service Pumps 
Horizontal Split Case 

. .  

. . _ .  

/c 

50 100 200 500 1,000 2,000 5,000 10,000 

Pump Capacity (gpm) 

Notes: 1 ) Values obtained from manufacturer's quotations include 
pumps, factory testing, and freight to jobsite. 

2) Horizontal Split Case pumps and motors. 
3) Pump head is 175 feet (76 psi). 
4) Costs are based on June 1995, ENR Index = 5433. 



.a i 

? 

I 
3 

between $35,000 and $45,000. The overall saving would then be in the $10,000 range, which is 
considerable with horizontal spljt-case pumps. ' 

The values for the construction cod and unit cost curves were quoted from manufacturers of 
horizontal split case pumps. The costs for the pumps indude the pump, motor, factory testing, 
and fieight to the jobsite. The pumps were sized using a head of 175 feet. 

5-5 HYDROPNEUMATIC TANKS 

Hydropneumatic tanks are an integral component in maintaining the required pressure of the 
water entering the distribution system. In this study, the hydropneumatic tanks are designed for a 
pressure rating of 100 pounds per square inch, and they are ASME rated. The tanks are the 
horizontal type cylinder tanks that are situated on a concrete base. The hydrotank system 
estimates are presented as both unit cost versus capacity and construction costs versus capacity. 

The unit cost curve, Figure 5-8, is plot of the unit cost, dollars per gallon, versus capacity for 
hydropneumatic tanks between 500 gallons and 20,000 gallons. The c w e  shows an economy of 
scale that begins to slightly decrease near 10,000 gallons. Overall, there is considerable savings 
between each successive step of the design capacity. The unit cost curve virtually straight, which 
leaves the curve without a point of inflection. Without an infiection point, the curve possesses a 
strong economy of scale throughout the size range. Tbe construction cost curve, Figure 5-9, 
strengthens this point. For example, the cost of a 500 gallon, 5,000 gallon, and 20,000 gallon 
hydropneumatic tank system is %11,000, 332,000, and $62,000, respectively. By adding to the 
500 gallon tank to reach 5,000 gallon capacity, the cost would be considerably more than the 
original 5,000 gallon tank. For instance, adding a 500 gallon tank and then a 4,000 gallon tank to 
the existing 500 gallon tank, the total cost would be $52,000. This option is approximately 
%20,000 more than a 5,000 gallon tank would originally cost. This relationship also exists 
between the 5,000 gallon and 20,000 gallon tanks. In this case, the cost would be approximately 
$20,000 more to expand to 20,000 gallon capacity From 5,000 gallon capacity. 

The unit cost and construction cost curves were formed using quotations From manufacturers. 
The quotes included the tank itsel6 an air volume control compressor, and a control panel. To 
these values, 15% piping, 20% electrical, 10% sit?work, and 20% installation was added to 
determine the total cost of a hydropneumatic tank system. 

JWidVR-S-Zi sec5 rpt 
HAIg95-145 00 

J 

5 - 1  1 050796 



... I c. 

II 

Hydropneumatic Tanks 

. . . . .  

\ . ~ ~ ~ .  

. . . . . .  

\ 
\ 

- 
....... 

200 500 1,000 2,000 5,000 10,000 20,000 50,000 

Capacity (Gal) 

Notes: 1) Costs of the tank, air volume control compressor, and a control 

2) 15% piping, 20% electrical, 20% installation, and 10% sitework 

3) Costs are based on June 1995, ENR Index = 5433. 

panel were included in the manufacturers' quotations. 

were added to the quoted costs. 

1 
I 

-c 



Hydropneumatic Tanks 
70,000 

60,000 

50.000 

52 40,000 
Y 

+ cn 
0 0 30,000 

20,000 

10,000 

0 
200 500 1,000 2,000 5,000 10,000 20,000 50,000 

Capacity (Gal) 

Notes: 1) Costs of the tank, air volume control compressor, and a control 

2) 15% piping, 20% electrical, 20% installation, and 10% sitework 

3) Costs are based on June 1995, ENR Index = 5433. 

panel were included in the manufacturers' quotations. 

were added to the quoted costs. 

I 

I 



5.6 WELLS 

i 

7 
1 

J 

,? 

Depending ad the site, raw water wells un vary tremendously in the depth required to produce a 
fbnctional wrll. In this case, deep wells of approximately 250 feet and 500 feet in depth were 
coddered appropriate. The pumps designed for these wclls are vertical turbine pumps. The cost 
of the well system includes only the well components and is represmted in the unit cost and 
construction cost curves. 

The unit cost curve, Figure 5-10, is based on the daily pumping capacity of the well. In other 
words, the unit cost is presented as dollars per gallon and the capacity is in gallons per day. Both 
the 250 foot and 500 foot deep wells display considerable economies of scale throughout the 
capacity range of the curve. The unit costs begin between SO.4/gal and S0.7/gal at 144,000 
gallons per day and ends around SO.W/gal to $O.O8/gal at approximately 3,500,000 gallons per 
day The savings are apparent throughout the well sizes when looking at the construction cost 
curve, Figure 5-11. A well pumping at 2,800,000 gallons per day costs about $115,000 to 
construct, while a 720,000 gallon per day costs about $75,000 to construct. The economy of 
scale is primarily due to contractor mobilization and economies of scale in casing pipe and pumps. 

The unit cost and construction cast curves were developed with the values received from 
manufacturers’ quotations, EPA cost curves, and previously completed project bid tabulations. 
All curves for supply wells include a vertical turbine pump, cement grout, black steel well and 
surface casing, well screen, well development, 10% for electrical, 15% for well head, and 30% for 
labor needed for construction. 

5.7 LKMESOFTENTNGWTP 

The Lime Softening-WTP cost curves, Figures 5-12 and 5-13, represent the costs associated with 
the treatment facilities needed to treat raw water with lime and recarbonate the treated water with 
gaseous carbon dioxide. The lime softening plant is characteristically the same as a conventional 
filtration plant; however, lime is substituted for other chemicals and the treated water will need to 
be recarbonated. The unit cost curve, Figure 5-12, and the construction cost curve, Figure 5-13, 
were produced using documented EPA cost information and includes the following cost 
considerations: raw water pumping equipment, chemical addition facilities, rapid mix/fiocculation 
equipment, sedimentation basin, filtration units, disinfection equipment, finished water storage and 
pumping equipment, and sludge disposal facilities 

JIWldt/R-S-2lsecS ,rpt 
HA1#95-145 00 5-14 ’ 020796 



. - . b  _,. 

Potable Water Wells 
1 

0.5 

0.3 

h - m 
io 
Y 

cI 0.2 
v) 
0 u 
.- + 0.1 

3 
C 

0.05 

0.03 
100,000 200,000 500,000 1,000,000 2,000,000 5,000,000 

Capacity (Gpd) 

EPA Curve 250' deep) Manufacturers (250' deep) 

EPA Curve (500' deep) Manufacturers (500' deep) 
-A . . . .& . . . 

.... * .... -8- 

Notes: 1) Vertical turbine pump, cement grout, black steel well and surface 
casing, well screen, and well development costs from manufacturers' 

quotes and bid tabulations. 
2) Includes 10% electrical, 15% for well head assembly, and 30% labor costs. 
3) EPA cost curves contain all costs. 
4) Costs are based on the June 1995, ENR Index = 5433. 

6UPPLY W L U  UNIT 
COIT C W V l  



Potable Water Wells 
500,000 

300,000 

200,000 - .  
v, 

+ 
v) 

1 

0 100,000 
0 

50,000 

30.000 

.A 

\.,....A' 

_ -  , - _ -  
100,000 200,000 500,000 1,000,0002,000,000 5,000,000 

Capacity (Gpd) 

EPA Curve 250' deep) Manufacturers (250' deep) 

EPA Curve 500' deep) Manufacturers (500' deep) 
-4- ....A. .. . 

4 4 -  .... * .... 

Notes: 1) 'Vertical turbine pump, cement grout, black steel well and surface 
casing, well screen, and well development costs from manufacturers' 

quotes and bid tabulations. 
2) Includes 10% electrical, 15% for well head assembly, and 30% labor costs. 
3) EPA cost curves contain all costs. 
4) Costs are based on the June 1995, ENR Index = 5433. 



..I L-: . .  

4 

3.5 

c, 
v) 2.5 
0 
0 
c, .- 
t 2  
3 

1.5 

1 
0 

Lime Softening WTP 

\ 
\ 

. .  

. _  

2 4 6 a 10 

Treatment Capacity (Mgd) 
12 

Notes: 1) Values obtained using EPA cost curves. 
2) Costs include raw water influent pumping, chemical addition, rapid mix/ 

flocculation, sedimentation, filtration, disinfection, finished water 
storage, finished water pumping, and sludge disposal. 

3) Costs are based on June 1995, ENR Index = 5433. 

I 



c.. . .. 

16,000,000 

14,000,000 

12,000,000 

55 10,000,000 
Y 

CI 
VI _ _  8 8,000,000 

6,000,000 

4,000,000 

2,000,000 
0 

Lime Softening WTP 

/ 
2 4 6 8 10 12 

Treatment Capacity (Mgd) 

Notes: 1) Values obtained using EPA cost curves. 
2) Costs include raw water influent pumping, chemical addition, rapid mix/ 

flocculation, sedimentation, filtration, disinfection, finished water 
storage, finished water pumping, and sludge disposal. 

3) Costs are based on June 1995, ENR Index = 5433. 

i 



L C  

? 

I 

3 
1 . .  

The Lime Softening WTP cost curves show a Unau economy of scale throughout the capacity 
ranges. Tbe unit cost begins with approximately S3.5/gal at 1 MGD and ends with approximately 
S1.4/gal at 10 MGD. This shows that there is an economy of scale benveen these ranges of 
capacities. 

The curves for Lime Softening Water Treatment Plants were constructed using information 
gathered from EPA cost curves. 

5.8 REVERSE OSMOSIS WTP 

The curves presented, Figure 5-14 and 5-15, in this Section were constructed using previous EPA 
cost curves and information contained in previous EPA reporu. The treatment facilities that 
make up a Reverse Osmosis treatment plant and consequently, the cost curves contained in this 
report are as follows: reverse osmosis membrane elements and pressure vessels, flow meters, 
housing, structural steel, tanks, piping, valves, pumps, cartridge filters, acid and polyphosphate 
equipment, and cleaning equipment. The EPA cost curves have also added costs for 
contingencies, sitework, engineering and administration, and electrical. 

The unit cost curve, Figure 5-14, shows a considerable economy of scale. The ranges of capacity 
begin with 0.003 MGD and end with 10 MGD. When plotted on a linear scale, the curve is more 
pronounced than the economy of scale curve shown in Figure 2- 1. The unit cost is approximately 
%14/gal at 0.003 MGD and approximately $0.9S/gal at 10 MGD. 

-1 

JJU'ldtiR-S-2/sec5 rpt 
HAI#95-14: 00 5-19 020796 



20 

10 

5 

2 

1 

0.5 

- :  \ 
. .  . 

0.001 

Reverse Osmosis WTP 

1 I I I 1 1  1 I I l l  u 
0.01 0.1 1 10 100 

Treatment Capacity (Mgd) 

Notes: 1) Values obtained using EPA cost curves. 
2) Costs include housing, structural steel, tanks, piping, valves, pumps, 

reverse osmosis membrane elements and pressure vessels, f low meters, 
cartridge filters, acid and polyphosphate equipment, and cleaning equip. 

3) The EPA cost curves have also added costs for contingencies, sitework, 
engineering 81 administration, and electrical. 

4) Costs are based on June 1995, ENR Index = 5433. I 

i 

W 



30,000,000 

10,000,000 

3,000,000 

1,000,000 

300,000 

100,000 

30,000 

10,000 

Notes: 1 
2 

Reverse Osmosis WTP 

/ 

. . . . . . .  

I / 

. . .  

. . .  

0.001 0.01 0.1 1 10 100 

Treatment Capacity (Mgd) 

Values obtained using EPA cost curves. 
Costs include housing, structural steel, tanks, piping, valves, pumps, 

reverse osmosis membrane elements and pressure vessels, f low meters, 
cartridge filters, acid and polyphosphate equipment, and cleaning equip. 

3) The EPA cost curves have also added costs for contingencies, sitework, 
engineering & administration, and electrical. 

4) Costs are based on June 1995, ENR Index = 5433. 

I 



f .  
1 

. ... :. . 
. .. 

. .  _ -  . 1. 

.. . 

.I_ 

‘A +‘ EXHl BIT 
\ 

SECTION 6 



PAGE 7.3 OF 

J 

7 
i 

SECIlON 6 
WASTEWATER COLLECTIONIWATER DISTRIBUTION 

i 

j. 

3 
_ .  

J 

-, 

6.1 GRAVITY SEWERS 

The gravity sewer collection system consists of a series of PVC-SDR35 pipe, manholes, and 
sewage pump station. The cost analysis of this type of system must be done by looking at the . 
number of services per section. The sections are defined by 400 foot lengths of pipe, as denoted 
in Figure 6-1. Since the lots are assumed to be 100 feet in width, there can only be four (4) lots 
on each side of the gravity line. For example, sewer installation A would include a beginning 
manhole, 400 feet of &inch PVC pipe, and a ponion of the cost of the sewage pump station. The 
pump station cost fcr this example would be calculated by multiplying the total cost for the pump 
station by the ratio of the number of lots, in this case eight (S), over the total numbers of lots that 
a 100 gallon per minute pump station can serve, which is approximately 120. The total cost is 
attained by summing the costs of the gravity pipe, manholes, sewage pump station, permitting fee, 
line testing fee, mobilizatioq electrical, and installation. 

-The unit cost cuwe was produced by dividing the total cost of an installation by the number of 
lots that are serviced and then plotting this value versus the total number of lots. The design was 
carried all the way out to the 100 gallon per minute pump station capacity of 120 lots. The actual 
curve, Figure 6-2, shows that the gravity sewer installations experience an increasing economy of 
scale up to the inflection point, which is located at about 32 lots serviced. From this point, the 
economy of scale decreases all the way to the 120 lot endpoint. Therefore, the gravitjl sewer 
installations are much more economical on a large scale than they are when individual 400 foot 
sections are installed. This occurs due to the extra costs for permitting, mobilization, and 
engineering. 

The unit Cost curve for the gravity Sewer installation was formed using the values obtained from 
manufacturers' quotations and bid tabulations from previously completed jobs. 